PPPL Fatigue Crack Growth Rate Test Results
2nd set of tests
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: Not applicable. The fracture propagation is through the weld material.
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Fig. 1. The specimens were cut from the discs removed from the
prototype as shown above. The "D" disc was cut and welded as
shown in Fig. B, below; the specimens for this are labeled "TW". The
other specimen labels correspond to the disc identifier (ie., A from A
disc; B from B disc; C from C disc).. As indicated in Fig. A and B, the
punch marks on the samples indicate the circumferential (Longitudinal)

NOTE: Longitudinal and Transverse refer to pull direction.
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